
8 

FRAME

1

2

3
4

5

6
7

8
9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

24
46

47

48

49

45

46

3

19

3
4

24

22 INCH 
BAGGER

50

44



 9

ITEM	  PART QTY.NO.  DESCRIPTION	 ITEM	 PART QTY.NO.  DESCRIPTION

FRAME

	 . .

. .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

. .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

1..  576495601.....1 ... BODY w/ DECALS

2.. 539 976941.....2 ... HCS 3/8-16 x 1¼

3.. 539 976979.....4 ... NUT 3/8-16 NYLOC

4.. 539 990692.....7 ... WASHER 5/16

5.. 539 106847.....2 ... BUSHING

6.. 539 990550.....2 ... WASHER ½

7.. 539 101332.....2 ... HCS ½-13 x 2¾

8.. 539 990627.....6 ... HCS 5/16-18 x 1¼

9.. 539 100488.....2 ... BEARING, FLANGE

10.. 539 130836.....1 ... BELT

11.. 539 106805.....1 ... LINKAGE

12.. 540 075051.....2 ... WHEEL 8 x 1¾

13.. 539 110311.....1 ... PULLEY, IDLER

14.. 539 106643.....1 ... REAR FLAP

15.   .576 225901.....1 ... FRONT AXLE 

16.. 539 113784.....1 ... PULLEY 4½"

17.. 539 990637.....2 ... HCS 3/8-16 x 2½

18.. 539 990613.....4 ... NUT 3/8-16 SERRATED 

19.. 539 990717...10 ... NUT 5/16-18 HEX NYLOC 

20.. 539 100482.....1 ... BEARING

21.. 539 990655.....1 ... HCS 3/8-16 x 1½

22.. 539 106672.....1 ... FLAP ROD

23.. 539 990037.....4 ... COTTER PIN

24.. 539 990580...10 ... HCS ¼-20 x ¾

25.. 539 976978.....4 ... NUT ¼-20 NYLOC

	 . .

	 . .

	 . .

	 . .

. .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

      

   

   

    

    

   

   

   

    

    

    

       

   

    

   

   

    

    

   

      

     

   

   

   

   

   

      

   

   

  

   

   

   

    

    

    

       

   

    

   

   

    

    

   

      

     

   

   

   

   

   

      

   

   

  

   

   

   

    

    

    

       

   

    

   

   

    

    

   

      

     

   

   

   

   

   

      

   

   

  

   

   

   

    

    

    

       

   

    

   

   

    

    

   

      

     

   

   

   

   

   

26.. 539 102717.....2 ... SCREW 5/16-18 x 5/8 SET

27.. 539 106754.....1 ... GUARD, SHAFT

28.. 539 108070.....1 ... GUARD, BELT

29..  576 225201.....1 ... BACKING PLATE

30.. 539 107188.....1 ... CABLE

31.. 539 990625.....2 ... NUT ½-13 JAM

32.. 522 795001.....1 ... IDLER ARM

33.. 539 990588.....1 ... HCS 3/8-16 x 2

34.. 539 990669.....4 ... HCS 5/16-18 x 1¾

35.. 539 990187.....4 ... LOCKWASHER 5/16

36.. 539 910061.....1 ... KEY 3/16 x 3/16 x 1

37.. 540 000058.....1 ... WHEEL 10 x 1¾ DRILLED

38.. 540 053401.....1 ... WHEEL 10 x 1¾ w/ BSHINGS 

39.. 539 106663.....1 ... AXLE, REAR

40.. 539 109273.....1 ... ROLL PIN ¼ x 11/8

41.. 540 009127.....2 ... BEARING 5/8" w/ COLLAR

42.. 539 000485.....4 ... FLANGE, FOR BEARING 5/8"

43.. 539 990297.....2 ... COTTER PIN

44.. 539 976956.....1 ... SCREW 5/16-18 x 3/8 SET

45.. 539 976982.....1 ... WASHER 5/8 SAE

46.. 539 990598.....6 ... WASHER ¼ FLAT

47.. 539 976978.....5 ... NUT ¼-20 NYLOC

48.. 539 990052.....6 ... LOCKWASHER ¼

49.. 539 108543....1 ... PULLEY W/SS

50.. 539 910061.....1 ... KEY



12 

HANDLE

1

2

4

5

11

14

15

22

17

23

18

7

9

6

20

19

22

8

21

22

22 INCH

3

24

14

10 13

16

16

12



 13

ITEM	  PART QTY.NO.  DESCRIPTION	 ITEM	 PART QTY.NO.  DESCRIPTION

HANDLE

	 . .

. .

	 . .

	 . .

	 . .

	 . .

	 . .

. .

	 . .

. .

	 . .

	 . .

	 . .

	 . .

1.. 521 921902.....1 ... HANDLE

2.. 539 052561.....2 ... FOAM GRIP

3.. 539 106688.....1 ... TAB, CABLE

4.. 539 100481.....2 ... KNOB

5.. 539 100556.....2 ... PIN

6..  576 225601.....2 ... HANDLE SIDE

7.. 521 922002.....1 ... BAIL 

8.. 539 976526.....1 ... GRIP, LEVER

9.. 539 106770.....1 ... LEVER

10.. 539 976438.....1 ... SPRING

11.. 539 106768.....1 ... PLATE, HEIGHT

539 10256312..	 ......2.... LANYARD

539 99051713..	 ......4....WASHER 3/8

539 99069214..	 ......3....WASHER 5/16

539 99058815..	 ......1....HCS 3/8-16 x 2

539 99056316..	 ......6....HCS 3/8-16 x 1

539 99063917..	 ......1....HCS ¼-20 x 1½

539 10806818..	 ......1....HCS 3/8-16 BUTTON HD

539 99020919..	 ......1....HCS 5/16-18 x 1

539 10047220..	 ......2....RHSNB 5/16-18 x 1¼

539 10874621..	 ......1....NUT 3/8-16 ACORN

539 97697922..	 ......7....NUT 3/8-16 NYLOC

539 99071723..	 ......1....NUT 5/16-18 HEX NYLOC 

539 97697824..	 ......1....NUT ¼-20 NYLOC



14 

CUTTING EQUIPMENT

SPRING TINES

FLAIL BLADE

DELTA BLADE

2

1

3

4
5

6

7
8

9

10

11

16

15

13
14

12

______________________________

_____

___



 15

ITEM	  PART QTY.NO.  DESCRIPTION	 ITEM	 PART QTY.NO.  DESCRIPTION

CUTTING EQUIPMENT

NOTE: Do not use spring tines on bagger models.

. .

. .

	 . .

. .

	 . .

. .

	 . .

. .

	 . .

. .

	 . .

539 107183 ....1 ... 22" FLAIL ASSY NO BEARING 

539 107180 ....1 ... 18" FLAIL ASSY NO BEARING

1.. 539 106641.....1 ... SHAFT 22"

539 106856 ....1 ... SHAFT 18"

2.. 539 108106..  .1 .. BLADE SET 18" (26) BLADES

539 108110 ..  1 ... BLADE SET 22" (32) BLADES

3.. 539 108109...  1 ... SPACER SET 18" (44)

539 108113 ..  1 ... SPACER SET 22"  (56)

4.. 539 108107.....1 ... BLD SHFT 18" (4) SET W CLPS 

539 108111 ..  1 ..  BLD SHFT 22" (4) SET W CLIPS 

5.. 539 101949.....8 ... E-RING ½"

. .

. .

539 107184.....1.... 22" DELTA ASSY NO BEARING

539 107181.....1.... 18" DELTA ASSY NO BEARING

539 1066506..	 ......1.... SHAFT 22"

539 106860.....1.... SHAFT 18"

539 1066537..	 ......2.... END SPACER

539 1005308..	 ......2.... JAM NUT w/ SET SCREW

539 1066529..	 ....14.... SPACER, LONG 22"

539 106652...11.... SPACER, LONG 18"

539 10665110..	 ....15....BLADE PLATE 22"

539 106651...12....BLADE PLATE 18"

540 00596611..	 ....30....DELTA BLADE 22"

540 005966...24....DELTA BLADE 18"

539 107182 ....1 ... 18" SPRING TINE REEL

539 107185 ....1 ... 22" SPRING TINE REEL 

15..   

  

539 10811816..  .....1 ... SPRING w/ HARDWARE SET 
(36 SPRINGS)

539 108119 ....1 ... SPRING w/ HARDWARE SET 
(42 SPRINGS)

539 10805612..  ...60 ...HCS ¼-20 x ¾ GR8 22"

539 108056 ..48 ...HCS ¼-20 x ¾ GR818"

539 99076113..  ...60 ...NUT ¼-20 CTRLK 22"

539 990761 ..48 ...NUT ¼-20 CTRLK18"

539 00040714..  ...60 ...WASHER ¼ LK 22"

539 000407 ..48 ...WASHER ¼ LK18"

539 108114....1
539 108116....1

  ..DELTA SET 18" (24) W HDWR
  ..DELTA SET 22" (30) W HDWR

539 106683 SPRING TINE SHAFT (22")...1



16 

BAGGER

1

2

3

4

5

8

9

10
11

15

16

17

25

23

7

20

14

12

6

7

7

18

13

24

267

28

29

19

21

27

6

8

9

22

30



 17

ITEM	  PART QTY.NO.  DESCRIPTION	 ITEM	 PART QTY.NO.  DESCRIPTION

BAGGER

	 . .

. .

	 . .

. .

	 . .

	 . .

. .

	 . .

. .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

	 . .

1..   576496801.....1 ... CHUTE W/ DECAL 

2..  576 226202.....1 ... TRAY, 

3.. 539 107242.....1 ... FRAME, BAG BLK

4.  .576 226001.....2 ... EXTENDER

5..   576 226101....1 ... DOOR, SAFETY, 

6.. 539 990209.....6 ... HCS 5/16-18 X 1

7.. 539 990717...10 ... NUT 5/16-18 HEX NYLOC

8.. 539 990580...17 ... HCS ¼-20 X ¾

9.. 539 976978...17 ... NUT ¼-20 NYLOC

10.. 539 990669.....3 ... HCS 5/16-18 X 1¾

11.. 539 990585.....3 ... NUT 5/16-18 SERRATED

12.. 539 990588.....2 ... HCS 3/8-16 X 2

13.. 539 976979.....4 ... NUT 3/8-16 NYLOC

14.. 539 990613.....2 ... NUT 3/8-16 SERRATED

15.. 539 001231.....1 ... BAG, CATCHER

16.. 539 108143.....1 ... DECAL, WARNING

NOTE: Ref. No. 23 is used for reattaching pin to 
extender. Ref. No. 24 is used for reinstalling tire to 
axle.
Some models use a metal removable lanyard. For 
those models, the plastic lanyard (Item 23) is not 
necessary.
Some models use a cotter pin in the AXLE, REAR. For 
those models, retaining ring (Item 24) is not necessary.

539 99056317..	 ......2....HCS 3/8-16 X 1

539 10731518..	 ......2.... SPRING, BAGGER

539 99051719..	 ......1....WASHER 3/8

539 99029720..	 ......1....COTTER PIN 
(FOR AXLE, REAR)

539 99086121..	 ......1....RHSNB 5/16-18 x 1¾

539 11098222..	 ......1....BAG CLAMP

539 10256323..	 ......2.... LANYARD

539 10930424..	 ......2....RETAINING CAP 

539 97698225..	 ......4....WASHER 5/8 SAE 

539 99003726..	 ......2....COTTER PIN 3/32 x ¾

539 99069227..	 ......1....WASHER 5/16

539 97643828..	 ......1.... SPRING

539 11086529..	 ......1....GRIP

539 10718830..	 ......1....CABLE BAGGER 52 INCH

NOT SHOWN

539 109771.....1....BLADE KIT

 FLAT

56 BLADES



20 

DECALS

1 2 3

4 5 6

7

8 9 10

12

13 14

11



 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	 PART NO.	 QTY.	  DESCRIPTION

DECALS

540 2000761..	 ......1....DECAL, DANGER FOOT

539 1081432..	 ......1....DECAL, BLADES WARNING

539 1018813..	 ......1....DECAL, PROP 65

539 1080644..	 ......1....DECAL, DEPTH

539 1073595..	 ......1....DECAL, SAFETY GRAPHICS

540 2001406..	 ......1....DECAL, SEED APPLICATION

540 2001437..	 ......1....DECAL, OPEN/CLOSE

539 1073818..	 ......1....DECAL, PR18

540 2001419..	 ......1....DECAL, DIAL SEED

539 10724410..	 ......1....DECAL, HANDLE PIN

539 10719111..	 ......1....DECAL, PR22

539 00833812..	 ......1....DECAL, BLUEBIRD 15"

539 10719213..	 ......1....DECAL, LAWN SEEDER S22

539 00833714..	 ......1....DECAL, BLUEBIRD 4"



P/N 115 371027RD 	 12/15/16

rborland
Typewriter
   68 S Squirrel RD
Auburn Hills MI 48326


	FRAME
	18 INCH
	22 INCH
	22 INCH BAGGER
	HANDLE

	18 INCH
	22 INCH
	CUTTING EQUIPMENT

	FLAIL BLADE
	DELTA BLADE
	SPRING TINES

	BAGGER
	SEEDER
	DECALS



